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ZHUOHUI SANITARY MATERIAL TECHNOLOGY CO.,LTD. 

 

 

15B JINTON INTERNATIONAL INDUSTRIAL PARK, NO.8 XIHU ROAD, WUJIN HI-TECH INDUSTRIAL 
DEVELOPMENT ZONE, 213164, CHANGZHOU CITY, JINGSU PROVINCE, P.R. OF CHINA 

 

 
 

The following sample(s) was/were submitted and identified on behalf of the client as: 
 

 

Sample Description : (A)Melt-blown Nonwoven Fabric 
 

 
 

Sample Color : (A)WHITE 
 

 
 

Test Performed : Selected test(s) as requested by applicant  
 

 
 

Sample Receiving Date : Jul 03, 2020 
 

 

Testing Period : Jul 10, 2020 - Jul 22, 2020 
 

     
 

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the 
sample(s) tested, for further details, please refer to the following page(s). 

 

 
 
 
 
 

Signed for and on behalf of 
 

 

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center 
 

      
    

      
      
 

Sara Guo (Account Executive) 
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Test Result 
 
 

 
 

   

 
 
 
Penetration of Filter Material  
(EN 13274-7:2019, Flow rate: 95 l/min) 
 
Sample: A 
 
As received  
Penetration of filter material (%) 
Aerosol 1# 2# 3# 
Sodium Chloride 1.653 1.803 1.723 
Paraffin oil 3.558 4.174 3.865 
 
Remark:  
Number of specimens and flow rate refer to parameter of EN 149:2001+A1:2009 clause 7.9.2 penetration of filter 
material.  
 
 
 
 
 

Sample Photo 
 

  

 

  

 
 

***End of Report*** 
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